AVSPARE.COM
parts catalog

163-4635 PLATE GP-PILOT VALVE -4 FUNCTION S/N 8ZM332-UP; 1WN660-UP PART OF 163-3121 VALVE GP-PILOT AN ATTACHMENT IT14G




HYDRAULIC SYSTEM

VALVE GP-PILOT
 
#SEBP31260490
 

163-4635: PLATE GP-PILOT VALVE

163-4635 PLATE GP-PILOT VALVE -4 FUNCTION
S/N 8ZM332-UP; 1WN660-UP
PART OF 163-3121 VALVE GP-PILOT
AN ATTACHMENT
i01668446 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 136-9297 [1] PLATE  
2. 136-9298 [1] RETAINER  
3. 141-1556 [2] RETAINER  
4. 141-2032 [2] PLATE  
5. 142-2651 [1] PLATE AS  
6. 145-2334 [2] ADAPTER  
7. 148-7922 [2] PLATE  
8. 149-5470 [1] PLATE  
9. 153-8952 [1] ADAPTER  
10. 163-5512 [9] GROMMET  
11. 145-8428 [4] COIL AS-DETENT  
    (EACH INCLUDES)
  8T-8729 [2] PIN-CONNECTOR (16-GA TO 18-GA)  
  6V-2689 D TUBE-HEAT SHRINK (6.35-MM DIA)(0.8-M)  
12. 191-8920 M [12] BOLT-SOCKET HEAD (M6X1X12-MM)  
13. 3K-0360 [3] SEAL-O-RING  
  D   ORDER BY THE METER
  M   METRIC PART
 
#SEBP31260491
 

163-4636: PLATE GP-PILOT VALVE

163-4636 PLATE GP-PILOT VALVE
S/N 8ZM502-UP; 1WN1819-UP
PART OF 163-3120 VALVE GP-PILOT
AN ATTACHMENT
i01668424 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 136-9297 [1] PLATE  
2. 136-9298 [1] RETAINER  
3. 141-1556 [1] RETAINER  
4. 141-2032 [1] PLATE  
5. 142-2651 [1] PLATE AS  
6. 145-2334 [1] ADAPTER  
7. 148-7922 [1] PLATE  
8. 149-5470 [1] PLATE  
9. 153-8952 [1] ADAPTER  
10. 163-5512 [7] GROMMET  
11. 145-8428 [4] COIL AS-DETENT  
    (EACH INCLUDES)
  6V-2689 BD TUBE-HEAT SHRINK (6.35-MM DIA)(0.8-M)  
  8T-8729 [2] PIN-CONNECTOR (16-GA TO 18-GA)  
12. 191-8920 M [8] BOLT-SOCKET HEAD (M6X1X12-MM)  
13. 3K-0360 [2] SEAL-O-RING  
  B   USE AS REQUIRED
  D   ORDER BY THE METER
  M   METRIC PART
 
#SEBP31260492
 

163-4637: PLATE GP-PILOT VALVE

163-4637 PLATE GP-PILOT VALVE
S/N 8ZM332-UP; 1WN660-UP
PART OF 163-3118 VALVE GP-PILOT
AN ATTACHMENT
i01544021 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 136-9297 [1] PLATE  
2. 136-9298 [1] RETAINER  
3. 142-2651 [1] PLATE AS  
4. 149-5470 [1] PLATE  
5. 153-8952 [1] ADAPTER  
6. 163-5512 [5] GROMMET  
7. 145-8428 [3] COIL AS-DETENT  
    (EACH INCLUDES)
  6V-2689 BD TUBE-HEAT SHRINK (6.35-MM DIA)  
  186-3735 [2] PIN-CONNECTOR (16-GA TO 18-GA)  
8. 191-8920 M [4] BOLT-SOCKET HEAD (M6X1X12-MM)  
9. 3K-0360 [1] SEAL-O-RING  
  B   USE AS REQUIRED
  D   ORDER BY THE METER
  M   METRIC PART
 
#SEBP31260493
 

111-4268: PUMP & MTG GP-IMPL & STEERING

111-4268 PUMP & MTG GP-IMPL & STEERING
S/N 8ZM332-UP; 1WN660-UP
PART OF 107-4820 HYDRAULIC AR
Type 1
i00555078 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 122-5868 CJ [1] PUMP GP-GEAR (IMPLEMENT, STEERING, BRAKE)  
  141-0385 [4] STUD  
  136-9030 [4] WASHER (12.5X18X1.5-MM THK)  
  095-1207 M [4] NUT (M12X1.75-THD)  
  003-8137 [3] SEAL-O-RING  
  141-0383 [1] COUPLING-SPLINE  
2. 8T-4183 M [1] BOLT (M12X1.75X40-MM)  
3. 8T-4223 [2] WASHER-HARD (13.5X25.5X3-MM THK)  
4. 8T-4956 M [1] BOLT (M12X1.75X35-MM)  
   
    AVAILABLE REPAIR KIT(S):
  136-9032 J [1] KIT-SEAL (GEAR PUMP)  
    (INCLUDES SEAL ELEMENTS, SEAL ENERGISERS, O-RING, SHAFT SEAL, & RETAINING RING)
  141-0382 J [1] KIT-SEAL (GEAR PUMP)  
    (INCLUDES SEAL ELEMENTS, SEAL ENERGISERS, & O-RINGS)
  C   CHANGE FROM PREVIOUS TYPE
  J   KIT MARKED J AVAILABLE FOR PART MARKED J
  M   METRIC PART
 
#SEBP31260494
 

111-4268: PUMP & MTG GP-IMPL & STEERING

111-4268 PUMP & MTG GP-IMPL & STEERING
S/N 8ZM332-UP; 1WN660-UP
PART OF 107-4820 HYDRAULIC AR
Type 2
i02463025 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 157-2630 CJ [1] PUMP GP-GEAR (IMPLEMENT, STEERING, BRAKE)  
2. 8T-4223 [2] WASHER-HARD (13.5X25.5X3-MM THK)  
3. 8T-4956 M [2] BOLT (M12X1.75X35-MM)  
   
    AVAILABLE REPAIR KIT(S):
  246-0919 J [1] KIT-SEAL (GEAR PUMP)  
    (INCLUDES SHAFT SEAL, SEAL, O-RING SEALS & BACKUP RINGS)
  C   CHANGE FROM PREVIOUS TYPE
  J   KIT MARKED J SERVICES PART(S) MARKED J
  M   METRIC PART
 
#SEBP31260495
 

108-6200: TANK GP-HYDRAULIC

108-6200 TANK GP-HYDRAULIC
S/N 8ZM332-UP; 1WN660-UP
PART OF 107-4820 HYDRAULIC AR
Type 1
i00484830 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7K-1181 [2] STRAP-CABLE  
2. 115-9685 [1] GAUGE GP-SIGHT (HYDRAULIC OIL LEVEL)  
  7Y-4754 [2] BLOCK  
  094-3247 M [2] BOLT (M10X1.5X36-MM)  
  095-1514 [4] SEAL-O-RING  
  095-1517 [4] SEAL-O-RING  
3. 130-4634 [1] BREATHER (HYDRAULIC OIL)  
4. 131-8597 [1] FILM  
5. 141-7557 Y [1] TANK GP-HYDRAULIC  
6. 2M-9780 [1] SEAL-O-RING  
6A. 9S-4190 [1] PLUG-O-RING (7/8-14-THD)  
7. 3D-2824 [1] SEAL-O-RING  
7A. 9S-4183 [1] PLUG (1-1/16-12-THD)  
8. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
9. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
10. 8T-4195 M [2] BOLT (M10X1.5X30-MM)  
11. 5P-1442 E HOSE (72-CM)  
  E   ORDER BY THE CENTIMETER
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260496
 

108-6200: TANK GP-HYDRAULIC

108-6200 TANK GP-HYDRAULIC
S/N 8ZM332-UP; 1WN660-UP
PART OF 107-4820 HYDRAULIC AR
Type 2
i00956316 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7K-1181 [2] STRAP-CABLE  
2. 113-0985 Y [1] VALVE GP-DRAIN  
3. 130-4634 [1] BREATHER (HYDRAULIC OIL)  
4. 131-8597 [1] FILM  
5. 141-7557 Y [1] TANK GP-HYDRAULIC  
6. 153-2985 Y [1] GAUGE GP-SIGHT (HYDRAULIC OIL LEVEL)  
7. 3D-2824 [1] SEAL-O-RING  
  9S-4183 [1] PLUG (1-1/16-12-THD)  
8. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
9. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
10. 8T-4195 M [2] BOLT (M10X1.5X30-MM)  
11. 5P-1442 E HOSE (72-CM)  
  E   ORDER BY THE CENTIMETER
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260497
 

108-6200: TANK GP-HYDRAULIC

108-6200 TANK GP-HYDRAULIC
S/N 8ZM332-UP; 1WN660-UP
PART OF 107-4820 HYDRAULIC AR
Type 3
i01316079 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7K-1181 [2] STRAP-CABLE  
3. 130-4634 [1] BREATHER (HYDRAULIC OIL)  
4. 141-7557 Y [1] TANK GP-HYDRAULIC  
5. 174-3163 [1] GAUGE GP-SIGHT (OIL LEVEL)  
5A. 5J-2974 [4] SEAL-O-RING  
5B. 122-8353 M [2] BOLT (M12X1.75X46.5-MM)  
6. [1] PLUG AS  
  3D-2824 [1] SEAL-O-RING  
  9S-4183 [1] PLUG (1-1/16-12-THD)  
7. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
8. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
9. 8T-4195 M [2] BOLT (M10X1.5X30-MM)  
10. 5P-1442 E HOSE (38-CM)  
11. 5P-1442 E HOSE (34-CM)  
  E   ORDER BY THE CENTIMETER
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260498
 

141-7557: TANK GP-HYDRAULIC

141-7557 TANK GP-HYDRAULIC
S/N 8ZM332-UP; 1WN660-1848
PART OF 108-6200 TANK GP-HYDRAULIC
i00793286 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7H-1447 [1] CAP-FILLER (HYDRAULIC TANK)  
2. 8T-2275 [1] BALL  
3. 9H-6454 [1] GASKET (HYDRAULIC TANK FILL CAP)  
4. 9J-3047 [1] STRAINER (HYDRAULIC OIL)  
5. 108-4883 [1] TANK AS (HYDRAULIC)  
6. 108-6204 Y [1] BLOCK GP-HYDRAULIC  
7. 110-3023 [1] GASKET  
8. 175-6473 [1] STRAINER AS (HYDRAULIC OIL)  
9. 128-2435 [1] STRAINER AS (HYDRAULIC OIL)  
10. 148-6978 [1] COVER AS  
  7J-5544 [2] FITTING (3/4X16-THD)  
11. 2D-4202 [1] PLATE  
12. 2S-4078 [1] SEAL-O-RING  
13. 3P-0439 [1] SEAL-O-RING  
14. 6S-6514 [1] GASKET  
15. 8T-4121 [16] WASHER-HARD (11X21X2.5-MM THK)  
16. 8T-4136 M [7] BOLT (M10X1.5X25-MM)  
17. 8T-4137 M [9] BOLT (M10X1.5X20-MM)  
18. 8T-4183 M [4] BOLT (M12X1.75X40-MM)  
19. 8T-4223 [4] WASHER-HARD (13.5X25.5X3-MM THK)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31260499
 

141-7557: TANK GP-HYDRAULIC

141-7557 TANK GP-HYDRAULIC
S/N 8ZM332-UP; 1WN1849-UP
PART OF 108-6200 TANK GP-HYDRAULIC
i01753321 SEBP3126
  For full view, you need register

Parts for your IT14G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 9H-6454 [1] GASKET  
2. 9J-3047 [1] STRAINER (HYDRAULIC TANK)  
3. 108-4883 [1] TANK AS (HYDRAULIC)  
4. 110-3023 [1] GASKET  
5. 128-2435 [1] STRAINER AS (HYDRAULIC OIL)  
6. 148-6978 [1] COVER AS  
  7J-5544 [2] FITTING (3/4X16-THD)  
7. 175-6473 [1] STRAINER AS  
8. 204-2585 Y [1] BLOCK GP-HYDRAULIC  
9. 2D-4202 [1] PLATE  
10. 2S-4078 [1] SEAL-O-RING  
11. 3P-0439 [1] SEAL-O-RING  
12. 6S-6514 [1] GASKET  
13. 7H-1447 [1] CAP-FILLER (HYDRAULIC TANK)  
14. 8T-2275 [1] BALL  
15. 8T-4121 [16] WASHER-HARD (11X21X2.5-MM THK)  
16. 8T-4136 M [7] BOLT (M10X1.5X25-MM)  
17. 8T-4137 M [9] BOLT (M10X1.5X20-MM)  
18. 8T-4183 M [4] BOLT (M12X1.75X40-MM)  
19. 8T-4223 [4] WASHER-HARD (13.5X25.5X3-MM THK)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

Information:

HYDRAULIC SYSTEM
VALVE GP-PILOT
Specifications
Pilot Control Valves
914G WHEEL LOADER & IT14G INTEGRATED TOOLCARRIER HYDRAULIC S
Disassembly and Assembly
Pilot Control Valve - Remove
IT14G Integrated Toolcarrier and 914G Wheel Loader Machine Systems
Pilot Control Valve - Install
IT14G Integrated Toolcarrier and 914G Wheel Loader Machine Systems
Pilot Control Valve - Disassemble
IT14G Integrated Toolcarrier and 914G Wheel Loader Machine Systems
Pilot Control Valve - Assemble
IT14G Integrated Toolcarrier and 914G Wheel Loader Machine Systems
Service Magazine
Bumper Spring Prevents Over Travel Of Handle For Pilot Valve Group{5059}
1997/09/29
Parts Kits Improve Comfort and Productivity {1353, 3030, 4304, 4334, 5004, 5051, 5057, 5059, 5063, 5133, 7320}
2000/03/20
An Improved Pilot Cartridge Valve Is Available for the Implement Pilot Valves {5059}
2005/11/28

Caterpillar Parts SIS Catalog IT14G :

Truck sale:

 
On Request 
Caterpillar IT14G2, Construction
- Wheel Loaders
TOROMONT CAT
Canada
 
46,466 
Caterpillar IT14G2, Construction
- Wheel Loaders
TOROMONT CAT
Canada
 
46,466 
Caterpillar IT14G2, Construction
- Wheel Loaders
TOROMONT CAT
Canada
 
46,466 
Caterpillar IT14G2, Construction
- Wheel Loaders
TOROMONT CAT
Canada
 
 
Caterpillar IT14G2, Construction
- Wheel Loaders
BERGERAT MONNOYEUR S.A.S.
France
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.